ENGINEERING REPORT
Draft | June 6, 2021

APPENDIX A MDE LETTER

g GREELEY ano HANSEN Appendix A MDE Letter | 1



Appendix A MDE Letter | 2



Mr. Yousef Kebede, AI# 8449
Back River WWTP

The Department’s review has raised significant concerns about (a) the City’s prioritization of
projects, (b) long completion deadlines, and (¢) the absence of a full treatment train engineering
report.

This letter serves as a request for additional information on the prioritization of projects and the
City’s target completion dates of projects intended to bring the Patapsco WWTP into permit
compliance on the following topics:

a. Adequate Staffing

b. Primary Settling Tank Cleaning, Maintenance, & Repair
c. Enhanced Nutrient Reduction & Denitrification Filters
d. Sand Filter Rehabilitation

e. Suspended Solids Reduction

f. Capital Project List

g. Third-Party Certified Engineering Evaluation & Report
h. Industrial Stormwater Discharge Permit

i. Plant Tour & Meeting

The Department’s request for additional information is attached hereto as “Attachment A.”
Obtaining this information from the City is necessary for the Department to understand the scope
and nature of the short, intermediate, and long-term actions required to operate the plant efficiently
now, tomorrow, and into the future.

The Department appreciates the City’s continued cooperation in this matter. If you have any
questions, please do not hesitate to contact Ms. Sharon Talley, Program Manager, Compliance
Program at (410) 537-3510 or by email at sharon.talley@maryland.gov.

Sincerely,

DL br

D. Lee Currey (Mar 4, 2022 12:52 EST)

D. Lee Currey, Director
Water and Science Administration

DLC:1dr
Enclosures (via electronic mail only)
cc: Alice Volpitta, Baltimore Harbor Waterkeeper, Blue Water Baltimore

Jonathan E.C. May, Assistant Attorney General
Nathan P. Short, Assistant Attorney General

Appendix A MDE Letter | 3



ATTACHMENT A

Back River WWTP Requested Information
(March 3, 2022)

a. Adequate Staffing

Baltimore City (the “City”) has had difficulty in recent years recruiting and retaining employees
at the Back River Wastewater Treatment Plant (“Back River WWTP”). In the summer of 2021,
the Back River WWTP had a vacancy rate of 25%.

Within 30 days, provide the following information regarding plant personnel

e the optimum number of permanent staff necessary for each of the major process units
(e.g., primary clarification, activated sludge, etc.) to ensure the plant can operate
efficiently and produce effluent quality as designed,

e the cost of employing the optimum number of permanent staff to efficiently operate the
plant,
the number of temporary staff currently working at each major process unit,
the remaining vacancies for permanent positions in each of the major process unit, and
the webpages where job postings are located, and the anticipated dates that the optimum
number of permanent staff will be in place at each of the major process units.

Additionally, as detailed in the “Operators Certification 2021-2022-PWWTP” attachment to the
November 22, 2021 email regarding “Operator Certifications - PWWTP and BRWWTP,” many
of the superintendents and operators have temporary certifications.

Within 14 days, update and submit to the Department the attached “211112 Back River
Operators Cert.status.xIsx” spreadsheet.!

The Board of Waterworks & Waste Systems Operators Board (“WWSO”) has also informed the
Department that the City submits confusing or incomplete applications or payments, has a
history of not providing proof of attendance for approved City-led training for operators, does
not appear to provide any guidance on appropriate outside training, and generally does not
appear to understand the certification process requirements.

! During the March 1, 2022 conference call, the Department was informed that the City had
added approximately seven additional temporary certified operators and was likely to add three
more in two weeks.

Appendix A MDE Letter | 4



Attachment A - Back River WWTP Requested Information (March 3, 2022)

Within 30 days, please also provide a plan to obtain and maintain appropriate certifications for
superintendents and operators.

b. Primary Settling Tank Cleaning, Maintenance, & Repair

The Back River WWTP was designed to treat a maximum of 400 million gallons per day
(“MGD”), more than twice the estimated average daily receipt of wastewater (180 MGD). To do
so, the Back River WWTP has eleven primary settling tanks (“PSTs”) in its wastewater
treatment chain. Assuming that each PST has a proportional treatment capacity of the plant’s
maximum treatment capacity, each PST can treat 36.36 MGD (400 MGD / 11 PSTs). In 2021,
the Back River WWTP’s average flow was approximately 114 MGD, which is only 63% of its
average design capacity.

The 220211 Back River Status Spreadsheet.xIsx states that

a. “3 [PSTs are] currently functioning,”

b. “[t]wo more [will] be in service with [sic] two weeks,”

c. “funds [have been] procured for synagro [sic] to clean a third PST,” and
d. “coupled with SC 954 will bring all 11 PST’s into service.”

The Back River WWTP does not presently have sufficient PST treatment capacity for an extreme
wet weather event. Therefore, the Back River WWTP continues to violate General Condition
III(B)(3)(a) of the Back River Discharge Permit, as it has failed to operate the Back River
WWTP efficiently to minimize upsets and discharges of excess pollution, and General Condition
III(B)(4)(b) as it has failed to “take all reasonable steps to minimize any adverse impact to the
waters of this State, human health or the environment.”

Within 30 days, provide a detailed description of each PST with
a. the present operational status,
b. any maintenance, repair, or replacement activities that are necessary to place it in
service, and
c. the date by which it will be placed in service?.

Within 30 days, provide also

a. the projected cost to bring all PSTs into service,

2 During the March 1, 2022 conference call, the Department was informed that the City would
repair two PSTs in 90 to 120 days (May 30, 2022 to June 29, 2022).

Appendix A MDE Letter | 5



Attachment A - Back River WWTP Requested Information (March 3, 2022)

b. the minimum number of PSTs required to operate the plant as designed and to meet
discharge permit effluent limits,

c. the anticipated date that a sufficient number of PSTs will be in service to operate the
plant as designed and to meet discharge permit effluent limits, and

d. a PST maintenance and rotation plan, specifying the frequency and order that PSTs

will be rotated out of service for maintenance and repair ito optimize PST performance
and service life.

c. Enhanced Nutrient Reduction & Denitrification Filters

While the Back River WWTP includes an Enhanced Nutrient Removal (“ENR”) process to treat
nitrogen and phosphorus pollution in the wastewater, it exceeded the concentration-based annual
loading limits for both total nitrogen (“TN”’) and total phosphorus (“TP”’) in 2021.

Poor ENR performance at the Back River WWTP is largely a result of insufficient solids
removal from upstream processes clogging the denitrification filters (“DN Filters”) and
inadequate control and maintenance of the DNFs. See Back River WWTP Plant Operational
Assessment,” undated, submitted on December 20, 2021, at 4.

Although Baltimore City has implemented several short-term corrective actions to improve ENR
performance, it appears likely that the Back River WWTP will not meet effluent nutrient
limitations in the near future.

The January 5, 2022 BRWWTP Progress Report identifies the completion of the engineering
review of the Denitrification Facility operations “with recommended repairs for optimal
performance” review. However, the February 11 and 15, 2022 Back River status spreadsheet
includes no recommendations or time-frame for completion of this project.

Within 7 days, provide appropriate reports from the “data dashboard” sufficient to show each
pollutant’s concentration throughout the full treatment process.

Within 30 days, provide a detailed description of each DN Filter, including:
a. the present operational status,
b. any maintenance, repair, or replacement activities that are necessary to operate the

DNF efficiently, and
c. the date by which improvements to the DN Filters will be completed.

Appendix A MDE Letter | 6



Attachment A - Back River WWTP Requested Information (March 3, 2022)

Within 30 days, provide also:

a. areport regarding DN Filters operations, including recommendations for
improvements and a schedule for completion®,

b. the projected cost to bring the DN Filters into service,

c. the minimum number of DN Filters required to operate the plant as designed and to
meet discharge permit effluent limits,

d. the anticipated date that a sufficient number of DN Filters will be in-service to operate
the plant as designed and to meet discharge permit effluent limits.

d. Sand Filter Rehabilitation

In order to treat the Back River WWTP’s 2021 114 MGD average flow, the plant has 48 sand
filters in its wastewater treatment chain. The 220211 Back River Status Spreadsheet.xlIsx states
that, of the plant’s 48 sand filters, only “15 [are] currently operational.”

With only a third of the sand filters operational, the plant may not have sand filter treatment
capacity for the average flow or extreme wet weather events. The City has not provided a date
by which the other 33 sand filters will be operational.

Within 30 days, provide:

a. areport regarding sand filter operations, including recommendations for
improvements and a schedule for completion®,

b. the projected cost to bring the sand filters into service,

c. the minimum number of sand filters required to operate the plant as designed and to
meet discharge permit effluent limits,

d. the anticipated dates® by which a sufficient number of sand filters will be in-service to
operate the plant as designed and to meet discharge permit effluent limits, and

3 During the March 1, 2022 conference call, the Department was informed that the City needed
to re-automate the DN Filters and would do so in 30 to 45 days (March 31, 2022 to April 15,
2022).

* During the March 1, 2022 conference call, the Department was informed that Ace
Construction would provide a quote to the City by March 11, 2022.

> During the March 1, 2022 conference call, the Department was informed that the City would
have 20 additional sand filters in service by September 2022.

Appendix A MDE Letter | 7



Attachment A - Back River WWTP Requested Information (March 3, 2022)

e. the anticipated date of completion of the sand filter capital improvement project.
e. Suspended Solids Reduction

Milestones for significant projects necessary to achieve compliance with total suspended solids
(“TSS”) are identified in the October 7, 2021 strategic plan for the Back River WWTP as
“immediate” and “long-term.” In addition to the rehabilitation of sand filters, the City has
explained, during the February 15, 2022 conference call, that reducing total suspended solids
(“TSS”) will have a “significant impact” on the plant’s ability to achieve compliance with its
discharge permit effluent limits.

The most recently reviewed Discharge Monitoring Reports (“DMRs”) for December 2021
indicate that the plant experienced six total phosphorus (“TP”) excursions, including violations
of monthly average and daily maximum loading and concentration effluent limits. Further, for
the full year of 2021, the plant exceeded its TSS annual loading limit by more than 2.7 million
pounds. For the same year, the plant exceeded its TN and TP concentration-based limits by
approximately 622,000 and 84,000 pounds, respectively.

The 220211 Back River Status Spreadsheet.xIsx designates the biosolids (December 31, 2025
completion date) and egg digester rehabilitation (no planned completion date) projects as “Long
Term” projects. The Department is concerned that the plant will continue to experience effluent
violations until such time that these major projects are completed.

Within 30 days, provide accelerated schedules for the completion of the biosolids and egg
digester rehabilitation projects.

f. Capital Project List

Within 30 days, provide the Department with a full list of all capital improvement projects
related to the operation of the Back River WWTP. For each project, include the sanitary contract
number, the names of all vendors, and all categories contained in 220211 Back River status
spreadsheet.xlsx.

For each project, include:
a. the date the project was first identified,

b. the date the project was advertised,
c. the date a notice to proceed was issued,

¢ During the March 1, 2022 conference call, the Department was informed that the City would
completely rehabilitate all of the sand filters in five years (March 1, 2027).

Appendix A MDE Letter | 8



Attachment A - Back River WWTP Requested Information (March 3, 2022)

d. the names of all vendors,
e. the sanitary contract number,
f. the budget amount, and
g. the following categories contained in the 220211 Back River status spreadsheet.xIsx:
1. planned completion date,
ii. present estimated completion date,
iii. actual completion date,
iv. percent completed,
v. funding status,
vi. progress, and
vii. timeframe.

g. Third-Party Certified Engineering Evaluation & Report

Within 90 days, provide the Department with a third-party certified engineering evaluation and
report for the plant’s operation and equipment. The report shall include a comprehensive list of
needed improvements, ranked by their impact on compliance with discharge permit effluent
limits.

The Department intends that a negotiated resolution of the pending litigation will require the
implementation of the findings and recommendations of this third-party certified engineering

evaluation report.

h. Industrial Stormwater Discharge Permit

Within 14 days, provide a detailed description of all the actions taken in response to the June 25,
2021 inspection and report regarding the plant’s compliance with its 12-SW permit
authorization.

1. Plant Tour & Meeting

Please provide three dates in March 2022 for the City to provide a tour of the Back River
WWTP with a follow up meeting regarding the engineering plan details and schedule.

Appendix A MDE Letter | 9



BACK RIVER WWTP

ENGINEERING REPORT
Draft | June 6, 2021

APPENDIX B FACILITY OVERVIEW

% GREELEY ano HANSEN Appendix B Facility Overview | 1



APPENDIX B - FACILITY OVERVIEW

PRIMARY SETTLING TANKS

Settling of primary solids in the raw wastewater after preliminary treatment. Facilities include eleven (11)
PSTs and Primary Sludge Pump Stations. Settled primary sludge is pumped to the Gravity Sludge
Thickeners (GSTs).

Primary Sedimentation Tank

ACTIVATED SLUDGE REACTORS AND SECONDARY CLARIFIERS

The Activated Sludge process receives primary effluent and provides organic (BOD) removal and
nitrification (ammonia-nitrogen removal). Facilities include AS trains 2, 3, and 4. The AS 4 was under
construction and was online during April -May 2022. Each AS plant includes six (6) reactors and twelve
(12) secondary clarifiers, return activated sludge (RAS) and waste activated sludge (WAS) pumping.
Submersible pumps are employed for internal reactor recycle of nitrified effluent that provides for
nutrient (nitrogen) removal. Each train has a Blower Building which houses the process aeration blowers
that supply air to the activated sludge process.

The process configuration is a plug flow system with baffles (AS 2 and 3 are three-pass and AS 4 is a
two-pass) designed to divide the reactor into several zones which can be operated as anoxic, swing, and
aerobic zones. The anoxic zones include submersible mixers, while aerobic zones are equipped with
diffuser grids. The swing zones are equipped with both mixing and aeration. The process configuration is
a modified Ludzack-Ettinger process for BOD and nitrogen removal. Phosphorus removal is achieved by
chemical precipitation.

== GREELEY ano HANSEN Appendix B Facility Overview | 2




Activated Sludge Reactors

DENITRIFICATION FILTERS

Denitrification Filters provide enhanced nutrient to meet the stringent permit limits. Ancillary facilities
include filter influent pumps, filter backwash equipment, chemical storage and feed facilities and
operational areas. There are total fifty-two (52) filters [four (4) quads of thirteen (13) filters]. The purpose
of the denitrification filters is to remove nitrite and nitrate as well as the TSS and total phosphorus from
the secondary clarifier effluent. This process is critical for the plant to achieve the effluent quality to ENR
treatment levels.

§ GREELEY ano HANSEN Appendix B Facility Overview | 3



Backwash Treatment

The backwash treatment facility treats the spent filter backwash water. Facilities include grit removal,
backwash clarifiers and sludge pumping station. The plant has indicated operational issues due to
migration of some of the filter sand media through filter backwashing. The media settles in the clarifiers
and causes excessive abrasion and wear on the backwash sludge pumps.

8 GREELEY ano HANSEN Appendix B Faciity Overview | 4



SAND FILTERS

Sand Filters
Sand Filters were constructed prior to the Denitrification Filters. These provide final effluent filtration to

reduce the TSS and TP further form the denitrification filter effluent. Sand Filtration facilities include
shallow bed mono-media travelling bridge sand filters and backwash pumping station.

CHLORINATION AND DECHLORINATION FACILITY

Flow is directed to the CCTs for chlorination to disinfection and dechlorination to remove excess chlorine
and then aerated via step aeration before it is discharged to the two outfalls.

§ GREELEY ano HANSEN Appendix B Facility Overview | 5



GRAVITY SLUDGE THICKENERS (GSTS)

Gravity Sludge Thickenr

The sludge from the PSTs is thickened by the Gravity Sludge Thickeners (GSTs). The thickened sludge
from the GSTs and the Thickened WAS from the Dissolved Air Floatation is blended and stored in the
thickened sludge holding tanks prior to be digested anaerobically.

== GREELEY ano HANSEN Appendix B Facility Overview | 6




PRIMARY SLUDGE THICKENING DISSOLVED AIR FLOTATION (DAF)

Dissolved Air Flotation

DAF thickening of waste activated sludge (WAS) prior to digestion.

== GREELEY ano HANSEN Appendix B Faciity Overview | 7




SLUDGE HOLDING TANKS

Holding Tank

There are two sludge holding tanks which receive sludge from the gravity sludge thickeners, the dissolved
air flotation system, and the gravity belt thickeners. The blended sludge is stored in the holding tanks
prior to anaerobic digestion.

== GREELEY ano HANSEN Appendix B Facilty Overview | 8




ANAEROBIC DIGESTION

Egg Shaped Digester
Once thickened, sludge is stabilized through a two-step process consisting of acid-phase reaction and
anaerobic digestion, yielding Class B biosolids, in accordance with the 40 CFR Part 503 regulations Class
B biosolids (digested sludge). The anaerobic digestion facilities at the plant include Acid Phase Reactor,
Egg Shaped Digesters, and High Rate Digesters. The digested sludge is conveyed to the digested sludge
holding tanks.

§ GREELEY ano HANSEN Appendix B Faciity Overview | 9



DEWATERING FACILITIES

Centrifuge

The digested sludge is dewatered by the centrifuges operated by the City and is conveyed to the Rapid
Sludge Loading Facility which is sent out for Composting. Centrate is directed to a holding tank and
ultimately directed back to the head of the plant.

A portion of the digested sludge is conveyed to a dryer facility that dewaters and dries the biosolids
further for beneficial reuse such as agricultural land application. This facility is owned and operated by
Third Party firm under a public private partnership (PPP) arrangement with the City since the early 1990s.

=== GREELEY ano HANSEN Appendix B Facilty Overview | 10



BACK RIVER WWTP

ENGINEERING REPORT
Draft | June 6, 2021

APPENDIX C VACANCY ANALYSIS

% GREELEY ano HANSEN Appendix C Vacancy Analysis | 1



Division

Vacancies

Total Number

Vacancy Percentage

Page Sheet#

Wastewater Facilites Overview 167 545 30.64%| 1A 3
Wastewater Facilites Overview w/ Direct Reports 6 23 26.09%| 1B 4
Administrative Support 3 12 25.00%( 2 5
Division-Wide Activities 17 33 51.52%
Engineering/Capital Improvements 8 12 66.67%| 3 6
Computer Services (Shared Services) 0 3 0.00%| 4 7
Inventory Control (Shared Services) 9 18 50.00%| 5 8
Back River 61 208 29.33%
Overview 2 2 100.00%| 6 9
Operations - Sludge 9 58 15.52%| 7 10
Operations - Water 8 31 25.81%| 8 11
Maintenance 42 117 35.90%
Instrumentation 6 12 50.00%| 9 12
Buildings & Grounds 9 33 27.27% | 10 13
Electrical 7 28 25.00% | 11 14
Mechanical 20 44 45.45%( 12 15
Patapsco 49 155 31.61%
Operations - Secondary Treatment 12 46 26.09%| 13 16
Operations - Primary Treatment 9 34 26.47%| 14 17
Maintenance 28 75 37.33%
Instrumentation 4 11 36.36% | 15 18
Buildings & Grounds 9 25 36.00% | 16 19
Electrical 3 13 23.08% | 17 20
Mechanical 12 26 46.15% | 18 21
Pumping Stations 15 51 29.41%
Operations 8 33 24.24%| 19 22
Maintenance 7 18 38.89%
Electrical & Mechanical 7 18 38.89%| 20 23
Pollution Control 8 22 36.36%| 21 25/26
Wastewater Labs 8 28 28.57%| 22 27

§ GREELEY Ano HANSEN

Appendix C Vacancy Analysis | 2



|ﬂ| Baltimore City Department of Public Works y'yy

BUREAU OF WATER & WASTEWATER
WASTEWATER FACIITIES DIVISION

ORGANIZATIONAL CHARTS
FISCAL YEAR 2022
MICHAEL HALLMEN, MANAGER

nnw

Appendix C Vacancy Analysis | 3



CITY OF BALTIMORE

iy 3 B S+ B s O I B P i | LR i M ey S L | e et v | T % P e Balwmans sl 207 |

% GREELEY Ano HANSEN

TABLE OF CONTENTS

Wastewater Facilities Overview
Wastewater Facilities Overview with Direct Reports
Administrative Support

Division-Wide Activities
Engineering/Capital Improvements
Computer Services (Shared Services)
Inventory Control

Back River
Overview
Operations — Sludge
Operations - Water
Maintenance

Instrumentation
Buildings & Grounds
Electrical
Mechanical

Patapsco
Operations — Secondary Treatment
Operations — Primary Treatment
Maintenance

Instrumentation
Buildings & Grounds
Electrical
Mechanical

Pumping Stations
Operations
Maintenance

Electrical & Mechanical

Pollution Control

Wastewater Labs

Appendix C Vacancy Analysis | 4

Page

1A
1B

W

10
11
12

13
14

15
16
17
18

19

20

21
22



WASTEWATER FACILITIES DIVISION

OVERVIEW

Yosef Kebede
Bureau Head

552 99999
10233 673-
Michael Hallmen
Division Chief
552 23174
33232 673-010
. Lisa Gould
Secretary Il
552 23170
[ I I I | I I |
99999 673- 72115 673-001 54339 673-001,02-12 54359 673-001 54339 673-007-008 54345 ] ) 673-011 71216 o 673-009 71527 o 673-005
Terri Ayers Benedict Ziemski Elizabeth Jacobs Primnath Rambissoon Neal Jackson PumC;rIS;?;?sr:ssgdggtions Pollutizar‘ltggft?;ly:o P Si:tl)lgfa(t::lrd?:zﬁo
Employee Relations Manager Engineer Supervisor WW Plant Mgr WW Maint Mgr WW Plant Mgr ping P o g atory
Mgr Administrator Administrator
552 33819 552 23186 552 22909 552 23190 552 23046 552 22876 555 23830 22825
Technical Services Back River WWTP BRWWTP & Pumping Patapsco WWTP Pumping Stations Pollution Control Wastewater Labs
Page 3 Pages 6-8 Pages 9-12, 20 Pages 13-18 Page 19 Page 21 Page 22
I L
54354 673-001 31101 673-010
Michael Olszewski PERSONNEL
Plant Coordinator HR Generalist 11
552 23212 552 49537

Administration
Page 2

1A

Vacancy Percentage: 0/13 - 0%

§ GREELEY ano HANSEN
Appendix C Vacancy Analysis | 5



WASTEWATER FACILITIES DIVISION i
YosefKebedd
Bureau Héad
552 99999
10233 673-
Mighael Halimen
Division Chief.
552 23174
33232 . 673-010
il Lisa Gould
Secretary M
552 23170
[ 1 [ I I [ i I |
72115 673-00% 99999 673- 54339 673-001,02-12 54354 673-001 54339, 673-007-008 54345 673-011 71216 673009 71527 673-005 54359 673-001
D e o] Em) .II;)ereneAg;rastions e eohs Michae) fszewshi P Pumcarlsgfz:)t};:r::get);rtions Pollutil;itrclg:t?gly:o rapi Sf:l;ﬁ?afgll'da;:xo Frimagth Ramfssooy
Erigineer/Supervisor b Myanager WW Plant Mgp Plant Coordinator WW Plait Mgr. % Mar E i ey E Administyrator WW Maint Mgr,
552 23186|| 1552 33819 ||552 22909 |552 23212/ |55 23046 552 22876| 1555 23830 22825 552 23190
i i I i I
—eeeeoooo I — 1 — 1
72112 673-001 54337 673-002 673-008 54336 673-011 71215 . 673-009 71526 673-005
| Carlton Wheeler | Christopher Kroen Ronald Barton 1 Charles Mack | | N. Tejani Cl))machlle Tau:yen
Engineer Il il Plant Operations Supervisor ] WW Maint Manager WW Tech Supv Il Pollution Control Analyst Supv Laboratory Tech Supv
552 23193 552 22923 - 552 22879 555 23831 3255;)7
54336 673-011 71215 673-009
72112 673-001 72193 673-002 72193 673-002 || Veronica Dunnock L K. Stewart
| Khalil Elshazly Ronald Turner 1l Rayford McEachern WW Tech Supv Il Pollution Control Analyst Supv
Engineer I Operations Engineer Operations Engineer 552 22878 555 23832
552 23792 552 22915 552 22914
54332 673-011 71215 673-009
72193 673-010 L Jake Borowy L V. Patel
52627 673-001 2193 673-002 72193 673-002 | Robert Lombardi WW Op Tech | (Pump) Pollution Control Analyst Supv
Ellwood Klump Jack McClinton L Dan LaTova Operations Engineer 552 22906 555 23833
SCADA Systems Supv %);ratlons Eng?zege{z 1 Operations Engineer 552 23048
552 49324 552 22910

1B
Vacancy Percentage: 6/23 - 26%

% GREELEY Ano HANSEN
Appendix C Vacancy Analysis | 6



WASTEWATER FACILITIES DIVISION
ADMINISTRATIVE SUPPORT

g GREELEY Ano HANSEN

10233 673-
Michael Hallmen
Division Chief
552 23174
33232 673-010 31107 673-010
Lisa'Gould PERSONNEL
Sécretary Il HR-Generalist i
552 23170 552 49537
I
33215 673-007 33215 673-010
Adria Anderson Annette Kittrell
Office Supervisor Office Supervisor
552 3668 552 672
33213 673-010 33213 673-010 33212 673-002 33213 673-010
Wanda Green Beverly Albritton Kellee Myers Nakia Robertson

Office Support Specialist Il
552 23169

Office Support Specialist Il
552 23184

Office Support Specialist Il
552 3

Office Support Specialist Il
552 23185

3678
33232 673-001
Jacquelin Thornton
Secretary Il
552 23322

33212 673-001
Asia Johnson

Office Support Specialist Il
552 23338

33212 673-001
Barbara Hooper

Office Support Specialist Il
52 34255

Vacancy Percentage: 3/12 - 25%

2
Appendix C Vacancy Analysis | 7



WASTEWATER FACILITIES DIVISION
ENGINEERING/CAPITAL IMPROVEMENTS

% GREELEY Ano HANSEN

673-001

10233 673-
Michael Hallmen
Division Chief,
552 23174
72115 6734001
Benedict Zigmski
Engineer SUperyisor
552 2318
I
{ | |
72112 673-001 72112 673-001 52627 673-001
Caflton Wheeléer Khaiil Elshazly Ellwood Klump
Engineer Il Engirieer |} SCADA’Systems Supv
552 23193 552 23792 552 49324
| } I
72112 673-001
Thomas George
Engineer Il
552 23194
72112 673-001 52622 673-001
Robert Nicholson || Gregory Black
Engineer Il Instrumentation Tech Il
552 23195

72711 673-001
Carl Williams

Engineer Associate |
552 23225

Vacancy Percentage: 8/12 - 67%

3
Appendix C Vacancy Analysis | 8



WASTEWATER FACILITIES DIVISION

SHARED SERVICES

COMPUTER SERVICES/PROCESS CONTROL

Analyst/Programmer |l (A41-

552 102) 23513

Phil Anderson

Analyst/Programmer Il
2

673-003
673-003
33144 Filled  673-003 33144 673-003

3510

§ GREELEY Ano HANSEN

33128

552

Su Huang

673-003

PC Support Technician Il

23516

Vacancy Percentage: 0/3 - 0%
4

Appendix C Vacancy Analysis | 9



WASTEWATER FACILITIES DIVISION
SHARED SERVICES
INVENTORY CONTROL

673-001
MATERIALS MANAGEMENT
Ingrid Rivera
Division Chief
I I
33566 673-001 33566 673-008
Myron Julius Jennette Smith-Dixon
Stores Supervisor Il Stores Supervisor Il
203 552 23816
"""""" -001 33562 673-008
acant. SRR Lydia Hrynczyszun

1l-(Materials o Storekeeper ||
5 552 48377
33562 673-001 33562 673-001 33561 673-008 33561 673-008

Robin Klump L Dion Smith Michael Baylor L Melvin Battle

Storekeeper Il Storekeeper I Storekeeper | Storekeeper |
552 33677 552 23324 552 33683 552 40405

52931 673-008
Charles Mickings
Laborer
552 23474
Vacancy Percentage: 9/18 - 50%
% GREELEY ano HANSEN 5

Appendix C Vacancy Analysis | 10



WASTEWATER FAC
OPERA
OVERVYI

673-

23}24
,54?/ 673°001,02-1
Elizabeth daco
'W Piant Vigr
2 9(9

------------------ e T

i 19 s00z| {72103 673200 673 02/?5.1:9','
| e e
: Operations Engine Operations Enginee perations’Engineer erations Engineér / 7

| 7/2191-:1513'I-:Ifi*.-:lfi*ﬁ-:tf? 13007

]

~=

N

;:\ \

pEfisor -

29}9’

3 i ris; ph
b P ntO erations Superyisor
’ 22923

SLUDGE WATER

- Vacancy Percentage: 2/2 - 100%
== GREELEY AN HANSEN 6
Appendix C Vacancy Analysis | 1




WASTEWATER FACILITIES DIVISION
SLUDGE OPERATIONS

10233 673
Michaél Halimen
Divisiori Chief
552 23174
54339 673-001,02-12
Eiizabeth Jacobs
WW Plant Mgf
552 22909

54?":}gharmayne Pay&zﬁa’_ooz

WW Ops Tech Sup\é§664

g GREELEY Ano HANSEN

552
54311 673-002 54332 673-002
Columbus Battle i Daniel Duval
WW Ops Tech | WW Ops Tech Il
552 22992 552 22971
54332 673-002 54332 673-002
Geoff Thomas i lan Holland
WW Ops Tech Il WW Ops Tech Il
552 32526 552 23006
54333 673-002 54333 673-002
James Bell i James Pearson
WW Ops Tech Il WW Ops Tech Il
552 22974 552 23025
54332 .673-002 54333 . 673-002
Janel Leslie | | Lyman Phillips
WW Ops Tech Il WW Ops Tech Il
552 22973 552 23003
33 673-002 54333 . 673-002
Mario Mcintosh | | Sheroi Pascall
WW Ops Tech 1| WW Ops Tech Il
552 22979 552 22993
54333 . 673-002 1 673-002
Nicole Williams 1 Terrell Bacoat
WW Ops Tech |
552 WWOPSTech o5 | 552 P 23005
54333 673-002
8 Nayafee Rawlings
WW Ops Tech Il
552 23040

54335 673-002 54336 673-002
William Sammons Dana Garris
WW Ops Tech Supy |
552 P P22925 552WW Ops Tech Supvzlé926
54333 3-002 54333 73-002 X 3l 673-002: 54332 3-002 - -
Carl Barnhﬁr L ﬁayaree Rawﬁngs 5433 \Zacauﬂ:?23 s Dominique Wiﬁéms 54?’llKevin Bailgy73 002 543?’E”)ana Burnhgr7n3 002
WW Ops Tech WW Ops Tech 11 WWL Ops Techi WW Ops Tech || T
552 PeTechJhoss | | 552 PeTechibono  [ggs W ORS TRl | 552 psTechibogy 550 WWOPSTEChL 06 || 550 WW OPSTeCh]h o0
5433 673-002 54332 673-002 5433 3-002 54311 673-002 5433 673-002
| | Ana\ony DeGiacomo Deonte Welborn il inthony Sygﬁk Alfred Como il Aﬁphonso Foster
WW Ops Tech Il WW Ops Tech ||
5oy W OpsTech Supyl; | 155, Ps e 23038 | | 552 PoTechorg| |52 WWOPSTeCh ) g5q | || 550 WW OPSTech]l s,
543 673-002 54333 673-002 54333 673-002
%ﬁristopher Clark il James Claiborne Ebony Gibson
WW Ops Tech || WW Ops Tech ]I WW Ops Tech ]I
552 ps Teh o83 | | | 552 Ps 1€ 3007 552 Ps 1€ hoag
4335 673-002 54334 73-002 54311 73-002 54332 673-002 54332 673-002
Lorrine Bendo(p?h L Oscar Curt?s | | f}andolph Mcfeod Tony Crews i \/3\Ialter McGougan
WW Ops Tech S | WW Ops S | WW Ops Tech | WW Ops Tech 1l WW Ops Tech ]I
552 P TECN UGS | | 552 PS SUPY2030 552 Ps o901 |52 PsTeN 3008 | | | 552 Ps T8N 23012
54333 673-002 5433 673-002 11 673-002 54333 ..673-007 54333 673-002 54332 73-002
%randon Humg‘f,e il Eadward Harcum Tracy Quentin || Leonard Williams %ristopher ParKer 1 Derick Weﬁs
WW Ops Tech 1l WW Ops Tech JI WW Ops Tech | WW Ops Tech | WW Ops Tech |l WW Ops Tech ]I
552 PsTeN 061 | 552 Ps 1N 997 552 Ps 12972 |s52 psTechlliag| |ss52 Ps e 5010] | | 552 ps e 5023
54332 673-002 4335 673-002 - 543 73-002
Glen Howard il Laverne Johnson 54311Keith Warrgz3 002 il gﬁawnta Graﬁam
WW Ops Tech Il WW Ops Tech S | WW Ops Tech ]I
552 psTechilinzy ||| 5oy W Ops Tech Supy e 552 WWOPSTechl oee | 552 Ps e h950
5433 673-002 54333 673-002 -
Cziinton Williams il Gary Young 5433I23anyel ROU?ZI?) 202
WW Ops Tech Il WW Ops Tech WW Ops Tech II
552 £2963 552 2%024 552 23017
54333 673-002 54335 .673-002
Steve Roberts iR Leonard Williams
WW Ops Tech || WW Ops Tech S |
552 P TeN 3015 | | 552" ~P° e > o3,
5433 673-002
|| C13eorge Johnson
WW Ops Tech
552 psTech]hozs

Vacancy Percentage: 9/58 - 16%

7
Appendix C Vacancy Analysis | 12



WASTEWATER FACILITIES DIVISION e a

Michaél Hallmen

BR OPERATIONS - WATER
|

54339 673<001,02-12
Elizabeth Jacobs
WW Plant Mgr.
552 22909
54337 673-002

Christophef Kroen
Piant Gperations Supervisor
52 22923

|
54336 673-002
June Hall

WW Ops Tech Supv Il
2

54336 673-002
Mark Williams

WW Ops Tech Supv |
552 22927

54333 673-002 | | 54335 673-002 54333 673-002 54332 673-002 54332 673-002
Dwight Harrington Shadeed Tymes L Alison Grevey Zachary Morton Roman Trotta
WW Ops Tech Il WW Ops Tech Supv | WW Ops Tech Il WW Ops Tech Il WW Ops Tech Il
552 22956 | | 552 22936 552 22996 552 34241 552 22986
54333 673-002 54333 673-002 | | 54333 673-002 54333 673-002
Harriett Fellows L Kent Boyd Charles Lawyer L David Burgess
WW Ops Tech II WW Ops Tech I WW Ops Tech II WW Ops Tech Il
552 22938 552 23039 | | 552 22968 552 23027
54334 673-002 | | 54333 673-002 54333 673-002
Sean Scott Gary Pennington L Jamey Payton
WW Ops Supv | WW Ops Tech II WW Ops Tech Il
552 22931 552 22995 552 22941

54335 673-002 54333 673-002 54333 673-002
Steven Harris Ll Carl Barnhill Kevin Cave
WW Ops Tech Supv | WW Ops Tech Il WW Ops Tech I
552 22933 552 22988 552 32524
54332 . 673-002 54333 673-002 54333 673-002
Travis Fleet, Jr. L Dashae' Parham Ronald Brown
WW Ops Tech Ii B WW Ops Tech II WW Ops Tech II
552 23028 552 23036 552 22981
54332 673-002 54335 673-002 54333 673-002
Umar Abdul-Hamid Rachael King L Shane Young
WW Ops Tech I WW Ops Tech Supv | WW Ops Tech Il
552 22942 | | 552 22935 552 23000
54332 673-002
Tierra Johnson )
WW Ops Tech I
552 22958
g GREELEY AnD HANSEN Vacancy Percentage: 8/31 - 26%

Appendix C Vacancy Analysis | 13



WASTEWATER FACILITIES DIVISION
BACK RIVER MAINTENANCE

10233 673-
Michael Hallmen
Division Chief
552 23174
54359 673-001
Priminath-Rambissoon
WW Maint Mgf
552 23190
I I
52625 673-001 52625 673-001
Steven Jones Carolyn Wells
Instrumentation Tech Supv | Instrumentation Tech Supv |
552 23204 552 23205
52622 673-001 52622 673-001 52622 673-001
Carl Johnson Tonia Powell Kim Taylor
Instrumentation Tech Il Instrumentation Tech Il Instrumentation Tech Il
552 23210 552 23211 552 23208

52621 673-001
Nikem Ebinamah

Instrumentation Tech |
552 23387

Vacancy Percentage: 6/12 - 50%

% GREELEY AnD HANSEN 9
Appendix C Vacancy Analysis | 14



10233 6y3-

Michael'Hallpien

WASTEWATER FACILITIES DIVISION DA

552 23174
BACK RIVER MAINTENANCE New position
BUILDINGS AND GROUNDS 54359 673-001 53337 673-001
Primnath Rambissoon George Dukes
WW Maint Mgr General Supt of Bldg & Ground
552 23190 552 52656
|
> < :
53221 673-001 | )
Clifton Carter |
Buildings Maint General Supv |
552 23221 ;
| r
i 52932 1 673-001 :
52242 673-001 52242 673-001| ! Harry Collic 3
Kevin Brooks L Frank Hardin ! Laborer Crew Leader | |
Carpenter || Carpenter || | 52 23348 1
552 23307 552 6329 | | ‘
52931 673-001 52931 673-001 | b acar |
3 Craig Tucker L1 Rex Redditt ‘ - .- Heavy Equiip- Of !
! Laborer Laborer [ X0 IO, = I
f 552 23365 552 23374 ‘
3 |[54832 673-001
52931 673-001 52272 673-001 | 52931 673-001 52931 673-001 | Dwight White |
Julian Hall L Darnell Venable ‘ Raheim Gray L John Wilford 3 Heavy Equip Op Il !
Laborer Painter Il 1 Laborer Laborer | [ 552 23314 | ¢
552 23357 552 46321 ! 552 23356 552 32541 ! | |
3 54832 673001
52931 673-001 52282 673-001| | | Marvin Davis ‘
Michael Fazenbaker Ll Clinton Gantt ! ‘ Heavy Equip Oper Il |
Laborer Pipefitter Il | | | 552 23315 |
552 23499 552 23312 | | | ‘
| | | 54432 673-001 | |
| 52931 673-001 52931 673-001 | Sade Laws |
52931 . 673-001 | Ari White Latoya Brown ' CDL Driver Il :
Robbie Dezurn i — | 233 |
Laborer | 552 Laborer 23373 552 Laborer 23354 | |
552 23375 | | §
52931 673-001 52931 673-001
52931 673-001 52931 . 673-001 ! Karl Anderson Thomas Williams | !
Howard Hood Keith Brown i —— i |
Laborer ] Laborer ‘ 52 " 3368 2 T g3 ‘ ‘
552 45846 552 23351 | | ‘
| | | 54432 673-001 | |
i 3 George Brown !
i | Heavy Equip Oper Il ‘
| | 552 23319 | |
BACK RIVER BUILDINGS T HEAVY EQUIPMENT
OPERATORS 10
§ RN AL LA R Vacancy Percentage: 9/33 - 27%

Appendix C Vacancy Analysis | 15



WASTEWATER FACILITIES DIVISION

BACK RIVER MAINTENANCE
ELECTRICAL MAINTENANCE

> <

> <

10233

552

Michael Hailmen
Division Chief

673

23174

54359

673-001
Primpath Rambissoon
WW Maintivigr

552 23190

|

|

54356 673-001
Deryle Smith

Electrical Maint Tech Supv Il
552 23200

> «

>

54353

Oliver Brown
Electrical Maint Tech Il

673-008

23403

54353

673-001

Johnnie Clayton
Electrical Maint Tech Il

23258

g GREELEY Ano HANSEN

I
54216 673-001
Mathew Edathikunnel

HAC Tech Supv
552 23222

54213 673-008

Anthony Hill

HAC Tech IlI
552 23234

HEATING & AIR CONDITIONING

I
673-001
Roland Sutton

Electrical Maint Tech Supv |
52

54355

23215
|

54352 673-001
April Harris

Electrical Maint Tech II
552 23298

54353 673-001

Peter Johnson
Electrical Maint Tech IIl
552 23248

54352 673-001

Antoine Brown

Electrical Maint Tech II
552 23295

54352 673-001

Anthony Crowner

Electrical Maint Tech II
552 23297

54355 673-001

Lynette Harris
Electrical Maint Tech Supv |

I
673-001
George Desch Il

Electrical Maint Tech Supv |

54355

54355 673-001
Keith Raynor

Elec Maint Tech Supv |
23

552 23216 552 23219 552 489
J
54353 673-001
Camar Hall
Electrical Maint Tech IIl
23287
54353 673-001 54352 673-001

Ordia Johnson
Electrical Maint Tech IlI
552 32534

Stephanie Conyers

Electrical Maint Tech II
552 32538

54353 673-001
Bernadino Adolfo, Jr.

Electrical Maint Tech IIl
23288

54353 673-001

Aaron Pomerantz
Electrical Maint Tech IlI
552 23417

54352 673-001

Sharrice Davis
Electrical Maint Tech II
2 23304

54352 673-001

Joshua Stokes
Electrical Maint Tech Il
2 23281

54352 673-001
Taivon Murphey

Electrical Maint Tech Il
2 23286

MOTOR SHOP

ELECTRIC SHOP



WW FACILITIES DIVISION
BACK RIVER MECHANICAL MAINTENANCE

10233 673-
MichaelHallmen
DiviSion Chief
552 23174
54359 673-001
Primnath Rambissoon
WW Maint Mgr
552 23190
|
]
[
54366 673-001
Walter Kelley
Mech Maint Supv Il
202
| [ [ |
54365 673-001 54365 673-001 54365 673-001 54365 673-011
Harry Mitzel John Locklear Paul Altadonna Jeffrey Gernhart
Mech Maint Tech Supv | Mech Maint Tech Supv | Mech Maint Tech Supv | Mech Maint Supv |
552 23213 552 23490 552 23220 552 23218
54364 673-001 54364 673-001 54364 673-001 54364 673-001 54364 673-001
John Maher Ll Antonio Westmoreland William Anderson Greg Knauff L Robert Brown

Mech Maint Tech IlI Mech Maint Tech Il Mech Maint Tech Il Mech Maint Tech IlI Mech Maint Tech IlI
552 23261 552 552 23245 552
54364 673-001 54364 673-001 54363 673-001 54363 673-001 54363 673-001

Anthony Wigfall L Joe Wehrman Donte Robinson Hasan Kareem L Shaniece Howard

Mech Maint Tech IlI Mech Maint Tech Il Mech Maint Tech Il Mech Maint Tech Il Mech Maint Tech Il
552 23247 552 23237 552 23273 552 23293 552 23280
54363 673-001 54363 673-001 54363 673-001 54352 673-001 54363 673-001

Darrick Smith Kenneth Tyler Freddie Curry Steve Nickens L Joseph Eldridge

Mech Maint Tech Il Mech Maint Tech Il Mech Maint Tech Il Electrical Maint Tech Il Mech Maint Appr ilo Tech Il
552 34254 552 23275 552 23296 552 23282 552 23294
54363 673-001 54363 673-001 54363 673-001

Christopher Outland Ll Tyrone Planter James Fahie

Mech Maint Tech Il Mech Maint Tech Il Mech Maint Tech Il
552 23274 552 23292 552 23301
54363 673-001

Gabriel Cannon
Mech Maint Tech Il
Vacancy Percentage: 20/44 - 45%
% GREELEY Ano HANSEN 12

Appendix C Vacancy Analysis | 17



10233 673~
WW FACILITIES DIVISION Misfael el
PATAPSCO OPERATIONS (SECONDARY) 552 33174
673-007 e s
Neal Jackson
WW Plant Mgr
552 23046

72193 673-010
Robert Lombardi

Operations Engineer
2

552
| ; > I £ T L : > | < ‘
54336 673-007| ! 54336 673-007 P 673-007 1 54336 673-007 |
Kevin McFadden | Eric Johnson P Glenn Grier 3 Marvin Young :
WW Ops Tech Supv Il | WW Ops Tech Supv Il 3 | WW Ops Tech Supv | ; WW Ops Tech Supv Il 3
552 23058 | ! 552 23055 ' | 552 22934 ! 552 23052 !
| 54335 673-007 54335 673-007| ! 54335 673-007 | |
| Timothy Hall Angela Lacruze P William Gunn : ;
| WW Ops Tech Supv | WW Ops Tech Supv | P WW Ops Tech Supv | 3 |
! 552 23071 552 23067 |! ; 552 23077 | ;
| |54333 673-007 54333 673-007|! | |54333 _673-007 | | 54333 ) 673-007| | 54333 673-007 | | 54333 673-002 |
| George Burgess Neil Brown P Lowleta Griffin na Reginald Jones ; Donald Taylor e Leonard Williams |
| WW Ops Tech Il WW Ops Tech Il b WW Ops Tech Il WW Ops Tech Il 3 WW Ops Tech Il WW Ops Tech Il |
! 552 23111 552 23104 |! 3 552 23147 552 23094 | | 552 23114 552 22994
| 54333 673-007 54333 673-007 | 54333 673-007 54333 673-007 | | 54333 673-007
| Darnell Coles Steven Hoover P William Kelley : Edward Powell i Ervin Meeks ;
3 WW Ops Tech Il WW Ops Tech Il Lo WW Ops Tech Il 3 WW Ops Tech II WW Ops Tech Il 3
! 552 23159 552 23082 |! ; 552 23140 ! 552 32529 552 34244
| 54333 673-007 - [s4333 _ 673-007 | |54333 673-007 | | | [54333 673-007 || 54333 673-007 | |
| Doniesha Bethea P Kent Robinson na Paula McDonald ; Chavais Bridges 1 Otis Hopson ;
| WW Ops Tech Il b WW Ops Tech Il WW Ops Tech Il 3 WW Ops Tech I WW Ops Tech Il ;
! 552 23151 ! 3 552 23146 552 23090 | | 552 23088 552 23153 | |
. [54333 673-007 54333 673-007|! | [54333 54333 673007 | 54333 673-007
| Randall Jones Kassell Gaise | N || Warren Scrivens | Michele Lyles ;
3 WW Ops Tech Il WW Ops Tech Il Lo WW Ops Tech Il 3 WW Ops Tech II 3
! 552 23137 552 32532 | ; 552 23083 | | 552 32533 !
| |54333 673-007 54333 673-007|1 54333 673-007 | | | 54333 673-007| |
3 Terrell Covell Alphonso Martin | | 3 Darrell Bethea i Alan Nolan :
| WW Ops Tech Il WW Ops Tech Il ; | : WW Ops Tech II WW Ops Tech Il i
! 552 23166 552 231009 |! 3 ! 552 23143 552 23099 | |
- [54333 673-007 Lo L 54333 673-007
| Columbus McCrae b : Malik Clark |
3 WW Ops Tech Il Lo 3 WW Ops Tech II 3
| 552 23149 L ; 552 23127 |
i 52931 673-007|1
| Reclassification P 3 :
; Laborer (A41-102) b | ;
! 32548 |! 3 ! !
E= oRecLEY avo HANSEN RSPS I S LOXPLANT CHLORINATION/DE-CHLORINATION

Vacancy Percentage: 12/46 - 26% Appendi C Vacancy Analysk3] 18



WW FACILITIES DIVISION

PATAPSCO OPERATIONS (PRIMARY)

673-007

10233 673-
Michael Hallmen
Division Chief
552 23174
[
54339 673-007-008
Néal Jackson
WW PlantMgr
552 23046

552

53821 673-007

Michael Goodman
Scale Attendant
552

-673-007

54335 673-007
Marilyn Richardson

WW Ops Tech Supv |

54333

673-007
Paul Pointer

WW Ops Tech I
2

g GREELEY Ano HANSEN

552 23066 552 3084
54333 673-007 54333 673-007
Donovan Colvin Eric Smith

WW Ops Tech Il WW Ops Tech Il
552 23141 552 3117
54333 673-007 54333 673-007

Christopher Wade Marcellus Fields

WW Ops Tech I WW Ops Tech Il
552 23123 552 34247
673:007. 54333 673-007

Dana Coleman

WW Ops Tech Il
552 3164
54333 673-007 54333 673-007

Nijah Cooper Devin Butts

WW Ops Tech Il WW Ops Tech Il

552 23165 552 22964

PUMP & BLOWER

,,,,,,,,,,,,,,,,,,,,,,, } <,,,,,,,,,,,,,,,,,,,,,,,,,
54336 673-007 54336 673-007
Clarence Flight Anthony Marrow
WW Ops Tech Supv Il WW Ops Tech Supv Il
552 23054 552 23060
************ » R ] (Bt -
54335 673-007 54333 673-007
Mark Newman ) James MclLain
WW Ops Tech Supv | ! WW Ops Tech Il
552 33669: 552 23098
54333 673-007 54333 673-007 54333 673-007
Solomon Lynch Raynard Griffin ! Willy Perry
WW Ops Tech Il WW Ops Tech Il i WW Ops Tech Il
552 23130 552 32528, 552 3087
54333 673-007 54333 673-007 54333 673-007 54333 673-007
Blessive Smith Dequane Skipwith James Tubman Ricardo Ward
WW Ops Tech Il WW Ops Tech Il ! WW Ops Tech Il WW Ops Tech Il
552 23126 552 23156 552 23152 552 23168
54333 673-007 54333 673-007 54333 673-007
James Murray Joseph Pryor Paulette Lucas
WW Ops Tech II WW Ops Tech Il WW Ops Tech Il
552 32530 552 3131 552 3085
54333 673-007
Malik Tracy
WW Ops Tech Il !
552 23119
”””””””””””””””” SCREEN BUILDING 7 UUUGRITRACILITY T est

Vacancy Percentage: 9/34 - 26%

14
Appendix C Vacancy Analysis | 19



WASTEWATER FACILITIES DIVISION
PATAPSCO INSTRUMENTATION

g GREELEY Ano HANSEN

673-008

10233 673-

Michael Hallmen

Division Chief
552 23174
54339 673-007-008
Neal Jackson
WW Plant Mgr
552 23046

673-008
Ronald Barton
WW.Maint'Manager
552

52626 \oses Johnson®73-008
Instrumentation Tech Supv I

552 (Acting) 23378
I I
52625 673-008 52625 673-008
Moses Johnson Gordon Rambissoon
Instrumentation Tech Supv | Instrumentation Tech Supv |
552 23384 552 23383
52621 673-008 52622 673-008
| Andrew Todd | Alphonso Fleet
Instrumentation Tech | Instrumentation Tech Il
552 34258 552 33680

/deant

52622 673-008
Charles Cook

Instrumentation Tech Il
552 34257

52622 673-008
Charles Dorsey

Instrumentation Tech Il
552 23386

Vacancy Percentage: 4/11 - 36%

15
Appendix C Vacancy Analysis | 20



WASTEWATER FACILITIES DIVISION
PATAPSCO BUILDINGS & GROUNDS

g GREELEY Ano HANSEN

; 673-008| |
| Nathaniel McFadden o
| Pipefitter | b
| 552 3457 | |
" [52242 673-008 52272 673-008| |
3 Carlos Lewis Stanley Watts o
| Carpenter || Painter Il b
i 552 23444 552 23446 | | |
””””””””””””””””””” BUILDINGS

10233 673¢
Michdel Hallmen
Division Chief
552 23174
I
54339 673-007-008
Neal Jackson
WW Piant Mgr
552 23046
I
673-008
Ronald Barton
WWMaint Manager
552 )
i
P LR »>

53675

David Booker
Grounds Maint Supv
2

673-008

552 3424
52932 673-008
Barry Evans
Labor Crew Leader |
552 32547
52931 673-008 54432 673-008
Clarence Lee Louis Mullen
Laborer CDL Driver Il
552 23470 552 23451
—
52931 673-008 54431 673-008
Marvin Wise Camren Lee
Laborer CDL Driver |
552 23482 552 23459
P |
52931 673-008 52931 673-008 54432 673-008
Joseph Montgomery Garland Cason Dinique Davis
Laborer Laborer CDL Driver Il
552 23480 552 23477 552 23448
52931 673-008
Dandre Carrington
Laborer
552 23486

52931 673-008
Shirell Dunlop
Laborer
552 23472
52931 673-008 52931 673-008
Krishawn McCullough Leo Kimmerle
Laborer Laborer
552 23476 552 23481
GROUNDS

16
Appendix C Vacancy Analysis | 21



10233 673-

WW FACILITIES DIVISION Michéel Halimer

PATAPSCO ELECTRICAL MAINTENANCE
673-008

673-008
Rohald Barton
WW Maint Manager

552
54356 673-008
Edwin Moye
Electrical Maint Tech Supv Il
552 23379

54355 673-001
Wendell Fonder

Electrical Maint Tech Supv |
52

54355 673-011
William Kesler

Elec Maint Tech Supv |

33676 552 23390
I
54213 673-008 54353 673-008
Shavay Lawson Larry Jones
HAC Tech IlI Electrical Maint Tech Il
552 23233 552 23402
r |
54353 673-008 54353 673-008
Lorie Addison Clifton Jackson
Electrical Maint Tech Il Electrical Maint Tech Il
552 23432 552 23420
[ |
54353 673-008 54353 673-008
Kenya Carter Stephen Porter
Electrical Maint Tech Il Electrical Maint Tech Il
552 46333 552 23419
|
54352 673-008
Craig Roxburry
Electrical Maint Tech Il
552 23433

Vacancy Percentage: 3/13 - 23%
g GREELEY Ano HANSEN 17
Appendix C Vacancy Analysis | 22



10233 673-

WW FACILITIES DIVISION MighGel pdlimet

PATAPSCO MECHANICAL MAINTENANCE Y ST
673-008

673-008
Ronald Bafton
WW-Maint Manager,
552
54366 673-008
Duwayne Mack
Mech Maint Tech Supv I
552 23382
|
I I
54365 673-008 54365 673-008
Gregory Schmidt Victor Romeo
Mech Maint Tech Supv | Mech Maint Tech Supv |
552 33681 552 23217
54364 673-008 54363 673-008 54364 673-008 54364 673-008
|| Dennis Johnson Keith Garrett David Bishop Michael Cook
Mech Maint Tech Il Mech Maint Tech Il Mech Maint Tech Il Mech Maint Tech Il
552 23423 552 23426 2341 2340
54364 673-008 54364 673-008
L Garnett Carey James Lawson
Mech Maint Tech IlI Mech Maint Tech IlI

552 23401 552 23406

54364 673-008 . : 8. 54364 673-008 54364 673-008

Todd Drake b geaty q Deonna Cooper L Alfonson Jenkins
Mech Maint Tech Il : Mech:Maiit Techdll- -0 Mech Maint Tech Il Mech Maint Tech Il
552 23408 23 552 23400 552 23416

54363 673-008
Clinton Hunter
Mech Maint Tech Il
552 23441

54363 673-008
Donald Richmond
Mech Maint Tech Il

552 23431

Vacancy Percentage: 12/26 - 46%
§ GREELEY ano HANSEN 18
Appendix C Vacancy Analysis | 23



10233 673
Michaei Hallmen

WW FACILITIES DIVISION AT
PUMPING STATIONS OPERATIONS Z A1

54345 673-011
Christopher’Stielper
Pumping Stations Operatiohs Mgr
552 22876
I 33212 673-011
|| Susan Hoffman
Office Support Specialist Il
552 22908
| |
54336 673-011 54336 673-011
Verofica Dunnock Charles/Mack
WW Tech Supv Il WW Tech Supv Il
552 22878 552 22879
I I I I
54335 673-011 54335 673-011 54335 673-011 54335 673-011 54335 673-011
Christopher Wick David Williams Joseph Borman Walter Lepus Kyle Powell
WW Tech Supv | WW Tech Supv | WW Tech Supv | WW Tech Supv | WW Tech Supv |
552 22880 552 22887 552 22885 552 22883 552 22889
| ] I I ]
54332 673-011 54332 673-011 54332 673-011 54332 673-011 54332 673-011 54332 673-011 54332 673-011 54332 673-011
| Jake/Borowy Lawrence Sampson Glenn Curry David Fulton || Brian Boatwright Nikki Bailey-Harris | Arnold Houston David Joyner
WW Op Tech | (Pmp) WW Op Tech Il (Pump) WW Op Tech Il (Pump) WW Op Tech Il (Pump) WW Op Tech Il (Pump) WW Op Tech Il (Pump) WW Op Tech Il (Pump) WW Op Tech Il (Pump)
552 22906 552 22902 552 22899 552 22944 552 22901 552 22905 552 22904 552 32519
54332 673-011 54333 673-002 54332 673-011 54332 673-011 54332 673-011 54332 673-011 54332 673-011
|| Raynard Hailey Clarence Stitt || Edward Buck Antoine Sterrett L Kevin Bullock Belinda Stanley || Antonio Branch
WW Op Tech Il (Pump) WW Ops Tech Il WW Op Tech Il (Pump) WW Op Tech Il (Pump) WW Op Tech Il (PS) WW Op Tech Il (Pump) WW Op Tech Il (Pump)
552 22897 552 22978 552 22898 552 22940 552 22896 552 22892 552 22890
54332 673-011 54332 673-011 54332 673-011 52931 673-011
|| Marquis Williams Prasanth Thomas || Malik Tracy Stephon Mack
WW Op Tech Il (Pump) WW Op Tech Il (Pump) WW Op Tech Appr (PS) Laborer
552 22903 552 22900 552 22907 552 23500
52931 673-011
Deandre Williams
Laborer
552 23361
Vacancy Percentage: 8/33 - 24%
g GREELEY AnD HANSEN 19

Appendix C Vacancy Analysis | 24



WW FACILITIES DIVISION
PUMPING STATIONS MAINTENANCE
ELECTRICAL & MECHANICAL

673-012 - Current 10233 673-
Michael Hallmen
Division Chief
552 23174
54359 673-001
Primnath Rambissoon
WW Maint Mgr
552 23190

52625 673-001
Marlo Henderson
Instrumentation Tech Supv |
552 47139
54352 673-011 54364 673-011 52622 673-001
Jesus Torres Donta Barnes John Zielinski
Elec Maint Tech Il Mech Maint Tech llI (PS) Instrumentation Tech Il
552 23427 552 23262 552 23488
54353 673-011 54363 673-011 52622 673-002
Manuel Graves Kareem Hasan L Cedric Logan
Elec Maint Tech Ill Mech Maint Tech Il Instrumentation Tech Il
552 23260 552 23493 552 34251
54352 673-011 54352 673-011 54364 673-011 54364 673-011
Bravette Smith, Jr. Joseph Pringle Javier Gray David Banaszewski
Elec Maint Tech Il Elec Maint Tech Il Mech Maint Tech Apprentice Mech Maint Tech Ill (PS)
552 23494 552 47137 552 23495 552 23266
. - 0,
== GREELEY ano HANSEN Vacancy Percentage: 7/18 - 39%

Appendix C Vacancy Analysis | 25



WW FACILITIES DIVISION
PUMPING STATIONS MAINTENANCE
ELECTRICAL & MECHANICAL

10233 673-
673-012 - Proposed ,
Michael Hallmen
Division Chief
552 23174
54359
WW Maint Mgr
I I
54355 54365 52626

Elec Maint Supv | Mech Maint Supv | (PS) Instrumentation Tech Supv I

54353

54353 54364 54364 52625 52625

Elec Maint Tech Ill

Elec Maint Tech Il

Mech Maint Tech IlI

Mech Maint Tech IlI

Instrumentation Tech Supv Il

Instrumentation Tech Supv I

54352

Elec Maint Tech Il

54352

Elec Maint Tech I

54363

Mech Maint Tech Il

54363

Mech Maint Tech Il

52622

Instrumentation Tech Il

52622

Instrumentation Tech Il

PM CREW

54352
Elec Maint Tech Il

54352
Elec Maint Tech Il

§ GREELEY Ano HANSEN

Appendix C Vacancy Analysis | 26



% GREELEY Ano HANSEN

PROPOSED

WASTEWATER FACILITIES DIVSION |~
Michaef Hallimen
POLLUTION CONTROL SECTION
552 23174
71216 6734009
Patricia Boyle
Pollution Contrel Program Administrator
555 23830
33213 673-009
| T. Demarco-Feehly
Office Support Specialist Il
555 23856
| |
71215 673-009 71215 673-009 71215 673-009
N. Tejani V,Patel K. Stewart
Pollution Controt’Analyst Supv Pollution Controt’Analyst Supv Pollution Controt’Analyst Supv
555 2383) 555 23833 555 23832
71212 673-009 71213 673-009 71213 673-009 33113 673-009
M. Conway J. Hagens S. Payami P. Wall
Pollution Control Analyst Il Pollution Control Analyst IlI Pollution Control Analyst IlI Data Entry Operator IlI
5 23848 55 23834 55 23838 555 23855
71212 673-009
G. Ball - RN
Pollution Control Analyst II .~.-.Pybt|q.thK§'[hj§pe ctor il - I ............. lyst IERTF| | [:-Pollution Control Anialys -
5 33707 555l 9999¢: :5.55:-:-:-:-:-:-:-:~:-:-:-:-:-:-:-:2.3‘.8.49: R 23840
71212 673-009 42212 673-009

Pollution Control Analyst Il
5 2

S. Rhyne

3847 555

K. Keyes

Public Works Inspector Il
5

0017

21

Vacancy Percentage: 9/17 - 53%

Appendix C Vacancy Analysis

| 27



73-

WAS

POL
174

47{ 673009
atricia Boyle
ollution Controei Program Admiristrator
555 830
33213 -0
. Demarca-Feehly
7 ice/Support Spécialist Il
5 23856
pa| /1
1712 673,009 1712 673,009 1712 673,009
N. Tejani V,Pate K. Stew:
ollution Controt’Analyst Supv ollution Controt’Analyst Supv ollution Controt’Analyst Supv
55 831 55 833 55 832
71212 -0 71213 -0 71213 -0 33113 -0
. Conway “Hagéns . Payami . |
ollution ControlAnalyst Il llution ControlAnalyst IlI llution ControlAnalyst IlI Data’Entry OperatorAll
5 23848 5 23834 5 23838 5 23855

673-009 712820 63009, 7128383 09/

spector

017/

== GREELEY Ano HANSEN Vacancy Percentage: 1/1 - 100%
Appendix C Vacancy Analysis | 28




WASTEWATER FACILITIES DIVSION| 10333 673
Michael Hallmen
WASTEWATE R LABS Division Chief
673_005 552 23174
71527 673-005
Sadikia Caldarazzo
Laboratary Tech Administrator
22825
33213 673-005 33213 673-005
Earica Henderson Lauren Powell-Smothers
Office Support Specialist IlI Office Support Specialist Il
33663 22871
|
71526 673-005
Omachile Taupyen
Laboratofy Tech Supv
32597
33115 673-005 33213 673-005 71525 673-005
Anita Banks Evelyn Dandridge Igbal Magsood
Office Supervisor Office Support Specialist Il Chemist IlI
22872 2839

g GREELEY Ano HANSEN

71523 673-005 71522 673-005 71525 673-005
Orinthia Taylor Lambert Ezeala Eugene Barnes de
Chemist IlI Chemist Il Chemist IlI .:Chermn
22830 22845 23508
71522 673-005 71522 673-005 71512 673-005
Haleigh Martin Linda Hooks Donnel Berry
Chemist Il Chemist II Laboratory Assistant Il
2854 22841 4237
71522 673-005 71522 673-005 71522 673-005
Odani Bowen Gilbert Evans Charles Ashley
Chemist | ilo Chemist Il Chemist Il Chemist Il
22852 22842 22853
71512 673-005 71512 673-005 71522 673-005 71522 673-005
Jaeden Tucker Gurwant Kaur John Cunningham Alicia King
Laboratory Assistant Il Laboratory Assistant Il Chemist |1 Chemist |1
2870 2864 3662 22846
71512 673-005

Michelle Moreno

Laboratory Assistant Il
22869

71512 673-005
Christa Carroll

Laboratory Assistant Il
2868

Vacancy Percentage: 8/28 - 29%  Appendix C Vacancy Analysis | 29

22



GREELEY AnD HANSEN

I

8403 Colesville Road, Suite 11
Silver Spring, MD 20910





